e ﬁ

EPCOR Water Services Inc.
Gold Bar Wastewater Treatment Plant
Edmonton, Alberta

2018
Wastewater Treatment Annual Report

SUBMITTED TO:
The Province of Alberta

Alberta Environment and
Parks (AEP)

As per requirements of

APPROVAL TO OPERATE NO. 361975-00-00

Feb - 2019



TABLE OF CONTENTS

Approval No. 361975-00-00 Requirement Page
2018 Overview N/A 3
Table 1: Approval to Operate 361975-00-00 N/A 3
Limits for Treated Wastewater.
Table 2: Approval to Operate 361975-00-00 Monitoring 6.1.1 4
Requirements.

. 4.3.1 (c); Wastewater Treatment Operations
Summary of 2018 Major Work Program Plan Section 2 — Preventative Maintenance 7
Treatment Capacity Protocol
Table 3: 2018 Gold Bar WWTP Performance 6.1.4 (a) and (b); Wastewater Treatment 11
Operations Plan Section 9 — Monitoring
Protocol

Table 4: 2018 Reclaimed Water Quality 4.3.1 (j); Wastewater Treatment Operations 12

Plan Section 8 — Effluent Re-use Protocol
Table 5: 2018 Effluent Toxicity 4.3.1 (i); Wastewater Treatment Operations 13

Plan Section 7 — Effluent Toxicity Testing

Protocol
Table 6: 2018 Summary of Gold Bar WWTP 4.3.1 (m); Wastewater Treatment 14
Laboratory Proficiency Testing Operations Plan Section 11 — Laboratory
Accreditation Program
Table 7: 2018 Environmental Release Reports 6.1.4 (d) 15
& Administrative Non-Compliances
Table 8: 2018 List of Certified Wastewater Treatment 4.3.1 (a); 6.1.4 (c); Wastewater Treatment 16
Operators Operations Plan Section 15 — Wastewater
Treatment Operator Certification Requirements

Table 9: Summary of 2018 Completed Projects and 4.3.1 (0) 17
Planned Major Capital and Rehabilitation Projects
Appendices 18

Appendix A — 2018 Plant Performance Reports
Appendix B — 2018 Operational Monthly Summary

Appendix C — 2018 Summary of Monthly Chemical
Usage at Gold Bar WWTP

6.1.4 (a); 6.1.4 (b); 6.1.4 (f)
6.1.4 (g)
6.1.2 (b)



2018 Overview

The Gold Bar Wastewater Treatment Plant (WWTP) located on the banks of the North
Saskatchewan River in Edmonton, Alberta successfully passed the ISO 14001 (Environmental
Management System) surveillance audit and registered for ISO 45001 (Occupational Health
and Safety Management System) for its Integrated Management System. A number of Major
capital projects focusing on improving foul air treatment and collection were completed (EPT
clarifier covers, East scrubber stack extension, balancing of foul air collection, addition of
redundant chemical pumps for foul air treatment along with improved instrumentation). There
was only one significant wet weather event with inflows to the plant greater than 1200 million

litres per day (MLD). The plant received a peak flow of 1457 MLD on June 10.

The Gold Bar WWTP final effluent discharge limits of Approval to Operate 361975-00-00 are
summarized in Table 1 and the monitoring requirements are outlined in Table 2. The Gold Bar
WWTP Effluent Limit Performance (WELP*) index for 2018 is 27.2% (Figure 1). The 2018 index
is higher than the five year running average of 22.5% (Figure 2) impacted primarily by a large
number of wet weather events (snow melt) during the months of March-April and a number of

secondary clarifier chain failures.

Table 1: Approval to Operate 361975-00-00 Limits for Treated Wastewater

Parameter Limit
Carbonaceous Biochemical Oxygen Demand (5-day) |20 mg/L monthly arithmetic mean of daily composite samples
- CBODs
Total Suspended Solids - TSS 20 mg/L monthly arithmetic mean of daily composite samples
Total Phosphorus - TP 1.0 mg/L monthly arithmetic mean of daily composite samples

Total Ammonia - Nitrogen (December 1 to May 31) 10 mg/L monthly arithmetic mean of daily composite samples

Total Ammonia - Nitrogen (June 1 to November 30) 5.0 mg/L monthly arithmetic mean of daily composite samples

Escherichia coli counts 126 counts per 100 mL/monthly geometric mean of daily grab
samples
pH 6.5 to 8.5 pH units

* WELP Index: The index calculates a percentage value representing the percentage of the
discharge limit for each parameter measured in the final effluent. Each value is given equal

weighting in the calculation of the index



Table 2: Approval to Operate 361975-00-00 Monitoring Requirements

Parameter

Frequency (Minimum)

Sample
Type

Sampling Location

UNTREATED WASTEWATER

pH

BODs

TSS

Once per day

Total Phosphorus

Total Ammonia-Nitrogen

Composite

Untreated Wastewater entering the
wastewater treatment plant

Volume of Flow

Continuous, recorded daily

Calculated

TREATED WASTEWATER
pH
CBODs
TSS Once per day Composite Wastewater treated plant effluent prior to
Total Phosphorus release to the North Saskatchewan River
Total Ammonia-Nitrogen
Acute Toxicity Monthly Grab
Chronic Toxicity Quarterly Grab
Volume Continuous, recorded daily |Calculated
E.coli counts Once per day Grab After ultraviolet (UV) disinfection
EFFLUENT REUSE WATER

Volume of reuse water

Continuous, recorded daily

Calculated

Reuse water transmission main

WASTEWATER PLANT BYPASS AND UNAUTHORIZED RELEASE

Release Volume Continuous during bypass  |Calculated
levent , recorded daily

pH

BOD, Composite

TSS

Total Phosphorus

IAny bypass event lasting > 2
hours

Total Ammonia-Nitrogen

Primary and Secondary treatment bypass of
wastewater at the wastewater treatment plant
Unauthorized release point

E.colicounts Grab
SLUDGE DISPOSAL
Sludge Volume Total Volume Estimated Prior to leaving the wastewater treatment

plant




Cumulative Performance

40%
35%
30%
25%
20%
15%

10%

5%

0%

SR N T A )

50D (org ) C 1 (solids) === E.coli (Bacteria) [— TP (nutrients)
=/ NH3 - Summer /O NH3 - Winter —a—YTD — - w=2017 Average
Average

Figure 1: 2018 Monthly Gold Bar WWTP Wastewater Effluent Performance (WELP) Index

35%

25% |-

:

Cumulative Performance
2 2

2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017

= Organics (as BOD) mmmmm Scolids (as TSS) mmmmm Bacteria as (Fecal Coliform or E.coli)

s Nutrients (as Phosphorus) = MNutrients (as Ammonia) - == =5 Year Average

Figure 2: Gold Bar WWTP Wastewater Effluent Performance (WELP Index) 2005-2018

2018



For 2018, all of the monthly limits for Approval to Operate discharge parameters were met
(Table 3, Appendix A - Monthly Plant Performance Reports). A total of 98,884 million litres
(ML) of wastewater was conveyed to the plant. Secondary treatment and UV disinfection was
provided to 92,153 ML (93.2%) of the total influent raw flow with 3,514 ML (3.5%) of reclaimed
water provided to industrial customers. A summary of reclaimed water quality in 2018 is

provided in Table 4.

Plant Bypass (Secondary and Primary)
e In 2018, Gold Bar WWTP had 70 days of secondary and primary plant bypasses. Total
volume of secondary bypass in 2018 was 3216 ML (3.3%). In addition, the total primary

bypass volume was 0.17 ML (approximate)

Uncommitted hydraulic reserve capacity (Secondary treatment)

e In 2018, Gold Bar WWTP had total dry weather volume of 95,567 ML. This volume is sum
total of Outfall 10 effluent and membrane product water (3514 ML). Outfall 10 effluent also
includes wet weather flow that did not result in secondary bypass and any additional wet
weather flow that had secondary treatment during plant secondary bypass events

e Average dry weather flow in 2018 was 262 MLD. However, true dry weather flow was
lower than 262 MLD and was approximately 251 MLD (This average flow excludes
additional flow to the plant during snow melt or rainfall but includes Inflow and Infiltration
(1&1), true dry weather volume was approximately 91,794 ML)

e Based on 310 MLD of average secondary treatment capacity and true dry weather
average of 251 MLD, uncommitted hydraulic reserve capacity for secondary treatment, in
2018, was 59 MLD



Summary of 2018 Major Work Program

Major Maintenance includes activities within the Major Work Schedule as well as significant
equipment failure and major Preventive Maintenance (PM) work on various plant assets.
Major maintenance is classified as having significant impact to Operations, high man-hour

efforts, and/or large financial expenditures (capital or expense).

Most maintenance is completed at Gold Bar WWTP using internal work forces; however,
when special skills are required to complete maintenance, contract services are utilized to
complete specific tasks. Contract services used in 2018 included Tundra Boiler Controls for
boiler maintenance, MAP Water & Sewer Services Ltd. for roadwork at Clover Bar Lagoons,
and other contractors as required for weed control, tree trimming, asbestos abatement, lifting
device certification and overhead crane repair, and EPCOR Energy services for transformer

maintenance.

Major maintenance activities during 2018 included clarifier chain replacement on five
clarifiers, UV bulb and hydraulic cylinder replacement in one UV disinfection channel, and

boiler tube replacement in one boiler.

Buildings

e Asbestos abatement completed on piping around Primary Scum Tank 5

e ABSA inspections on several pressure vessels

Digestion

¢ Chemical flush of Digester 2 and 6 heat exchanger
Compressor 101 and 109 rebuild

K102 mechanical seal replacement

Boiler 6, 7, 8, 9 inspection and recertification
Clean of North and South Blend Tanks

Disinfection

o Full bulb replacement on Channel 4 and hydraulic sleeve replacement

e Hydraulic leak repair on UV system 2



¢ Channel 1 bulb replacements

Fermentation

¢ Cleaning and inspection was completed on Fermenter 2 — major rake repairs completed

o Fermenter 2 West TPS shaft repair and bearing replacement

Lab

o Heat exchanger for lab (and CEX) rebuilt

Lagoons (Clover Bar)

e Multiple valve replacements at the pump house

Membrane Filtration

o Repair of product water discharge line
o Completion of 2 week membrane shutdown including installation of sample hatches,
check valve replacement on product water pumps, pressure reducer installation on

product water line, camera inspection of permeate line, and cleaning of contact tanks

Odour Control

e Installation of new ORP drains
e Replacement of VFD for Air Scrubber 4

e Overhaul of Softened Water system

Qutfall

o Flow meter for Outfall 30 channel was replace

Pretreatment

o Wash press for Screen 4 was rebuilt
e Grittank 6 and 7 inspection and repairs
e Clamshell repair

e Grit tank 4/5 prescreen modifications from workshop with vendor



Primary Treatment

¢ Cleaning and inspection of primary clarifiers 5 and 6 were completed. Replacement of
conveyor chain was completed in the long and cross collectors of primary clarifiers 5 with
loop chain type 2

e Cleaning and inspection of EPT 9, 10, 11, and 12 including new wire ropes and shackles
for gates

o Removal of old Primary 3 PLC cabinet

e Primary 8 cleaning and inspection and flight replacement

e Primary 3 and 4 cleaning and inspection and broken flight repair

Secondary Treatment

e Cleaning and inspection of secondary clarifiers 1, 3, 4, and 6 was completed. Chain
replacement occurred on tank 1 with plastic chain, tank 3 with coated SS chain, tank 4
with loop chain type 2, and tank 6 with plastic chain

e Rebuild of spare RAS 6, 7, 8 pump

o Chemscan analyzer rebuilds

¢ Rebuild of north scum pump for Secondary 9

e Secondary 7 chain tightening

¢ Replacement of recycle pump on bio 4

Utilities

¢ Boiler 5 tube repair

e Substation 1 15kV switchgear inspection completed

e Backflow preventer organization and parts update

e Boiler 3 and 4 inspection and recertification

e Installation of arc flash cabinets in different areas of the plant
e Emergency generator service

e Replaced hot water tank in blower building 1 basement



Sludge/ Supernatant Piping

Valve replacements for various parts of the SSP lines

Train A booster pump rebuild

Waste Activated Sludge Thickening

Rebuild of North and Centre TWAS pumps was completed

Repair on 20” waste line

10



TABLE 3: 2018 Gold Bar WWTP Performance

Summary of the Gold Bar Wastewater Treatment Plant performance from January 1 to December 31, 2018 as required under sections 6.14 of the Approval to Operate 361975-00-00 . All analytical data in the table were developed on 24-hour composite samples collected using autosamplers at the sampling location specified in Table 5-1. The discreet samples for Escherichia coli (E. coli) determinations were collected at random times each day.

No instances of non-conformance with regards to monitoring requirements were reported to AEP in 2018.

Flows - TSS BOD, o i NH, TKN NO*NO, Chioride E. coll Total
(ML) (mg/L) (mg/L) (mg PIL) (mg NIL) (mg NIL) (mg NIL) (mg/L) Counts/100 mL Digested
Month Sludge
on Raw |Outfall30| MPW |Outfall 20 EPEPS OutaID Raw | Outfall 30| Outraii 20| Ot 10| Raw  |outfan 30| outfan 20| EPEPS OutaID Raw |Outfall 30| Outfall 20| EPEPS OutaID Raw |Outfall 30| Outfall 20| EPEPS OutaID Raw |Outfall 30| Outfall 20| EPEPS OutaID Raw | Outfall 30| outraii 20| O3 10| Raw | outfan 30| Outfan 20{ O 10 Raw | Outfall 30| Outfan 20| OUtfal! 10|  Raw | Outfall 30) Outfall 20| Outfall 10 )
FEC FE FEC FEC FE FEC FE FEC FE FEC FE FEC FEC FEC x10° | x10° | x10° [ FEC
24451 | 0.00 9.87 0.00 0.00 | 234.63 | 23463 7.7 7.6 324 37 37 311 3.0 3.0 7.93 0.23 023 427 236 236 63.0 429 0.06 930 106 113 22 8
January 23507 | 0.00 8.60 0.00 000 | 22518 | 22518 7.4 7.4 240 25 25 250 <10 1.0 6.18 0.21 0.21 319 0.31 0.31 486 168 | <001 6.10 84.0 90.0 1.9 2 59.93
26720 | 000 | 1098 | 0.00 000 | 25851 | 25851 7.9 7.8 424 45 45 430 40 40 9.90 0.29 0.29 517 5.85 5.85 729 7.24 0.10 13.3 221 233 25 2
24114 | 000 | 1034 | 000 000 | 230.79 | 230.79 76 74 231 10.1 10.1 335 5.0 5.0 7.56 0.46 046 40.9 3.97 3.97 60.0 5.96 001 13.3 122 127 33 7
February 23291 | 0.00 813 0.00 000 | 22296 | 22296 75 7.3 240 44 44 271 3.0 3.0 6.26 0.26 0.26 347 2.50 2.50 505 382 | <001 6.63 96.0 9.6 29 4 59.26
257.75 | 000 | 1157 | 0.00 000 | 246.18 | 246.18 7.9 75 420 276 246 545 9.0 9.0 8.88 1.10 1.10 480 6.97 6.97 66.4 9.63 0.02 17.2 252 273 37 15
27279 | 1199 | 1026 | 0.00 000 | 25054 | 25054 75 75 74 350 75 8.9 8.9 303 145 45 45 6.82 3.48 0.3 0.3 368 34.4 420 420 553 424 5.62 001 1.10 12.4 189 321 195 14 18 8
March 23517 | 0.00 7.40 0.00 000 | 22451 | 22451 73 73 7.2 272 36 42 42 202 102 3.0 3.0 5.61 2.34 0.16 0.16 289 263 1.24 1.24 459 354 405 | <001 0.07 9.02 88 141 110 1.4 0.9 2 7054
34553 | 6359 | 1216 | 0.00 0.00 | 280.90 | 280.90 78 78 75 536 108 613 613 434 223 13.0 130 832 496 1.84 1.84 433 406 7.62 7.62 66.7 502 1.30] o004 249 16.1 555 733 436 14 34 1,500
20387 | 2047 | 291 0.00 000 | 27049 | 27049 76 75 7.3 336 73 9.7 9.7 204 122 43 43 6.84 4.06 0.47 0.47 35.1 304 3.09 3.09 53.8 398 5.29 0.05 0.41 15.0 11 134 121 20 15 13
April 24115 | 0.00 0.00 0.00 000 | 23278 | 23278 75 73 72 216 42 46 40 201 108 20 20 | 49 3.32 0.20 0.20 14.5 23 1.20 1.20 33.1 33.1 2.96 0.01 0.07 10.5 855 100 87.2 15 08 1 67.63
496.07 | 17536 | 8.86 0.00 000 | 32071 | 32071 7.7 7.9 7.4 644 139 720 720 415 136 14 14 8.90 7.74 2.21 2.21 462 353 489 489 758 441 8.79 0.16 072 19.7 200 196 200 26 28 110
25890 | 253 7.59 0.00 000 | 248.78 | 24878 76 73 74 351 90 95 95 317 141 49 49 8.19 446 0.53 0.53 389 35.2 287 287 615 449 5.41 0.02 0.16 10.5 827 9.3 915 21 13 17
May 23568 | 0.00 364 0.00 000 | 22935 | 22935 7.3 7.3 7.3 252 88 5.1 5.1 251 129 3.0 3.0 6.91 4.46 0.35 0.35 336 325 1.66 1.66 514 415 342 | <001 0.03 7.50 752 83.0 80.9 2.1 08 5 72.80
356.82 | 6570 | 1267 | 0.00 000 | 279.61 | 27961 78 74 76 1180 o2 257 257 776 153 8.0 8.0 1560 | 446 1.16 1.16 439 37.8 453 453 1050| 484 7.81 0.04 0.29 16.0 93 108 104 22 20 9%
298.95 | 24.85 | 1073 | 0.01 000 | 263.36 | 26336 76 7.7 73 75 358 76 320 8.4 8.4 277 101 127 41 41 7.15 421 2.56 0.41 0.41 339 297 1.1 1.89 1.89 54.1 388 17.4 3.85 003 072 028 882 734 73 36.0 80.8 3.1 1.7 04 17
June 24575 | 0.00 9.48 0.00 000 | 236.03 | 236.03 73 73 7.3 7.2 204 48 320 5.1 5.1 98 49 127 3.0 3.0 243 2.16 2.56 0.24 0.24 1.9 1.9 1.1 0.23 0.23 224 18.6 17.4 148 | <001 0.04 0.28 3.10 419 456 360 463 28 05 04 1 68.86
683.55 | 33695 | 1200 | 0.09 000 | 337.12 | 337.12 7.7 8.0 7.3 7.9 628 17 320 14.0 14.0 334 127 127 6.0 6.0 9.92 6.91 256 072 072 458 46.8 1.4 5.46 5.46 64.2 58.1 17.4 7.24 0.03 248 0.28 12.3 864 92.1 360 937 34 37 04 70